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	New product information	

	

	Launched in the UK (or licence change for existing products)

	Bedaquiline (Sirturo)
20mg and 100mg tablets

	Use as part of an appropriate combination regimen in adult and paediatric patients (aged 5-17 years and weighing ≥15 kg) with pulmonary tuberculosis due to Mycobacterium tuberculosis resistant to at least rifampicin and isoniazid 
[licence change from use only in multi-drug resistant TB when an effective treatment regimen cannot otherwise be composed for reasons of resistance or tolerability and new 20mg tablet formulation]

	Bevacizumab biosimilar (Abevmy) 
100mg in 4mL and 400mg in 16mL vials
	Treatment of adults with metastatic carcinoma of the colon or rectum, metastatic breast cancer, unresectable advanced, metastatic or recurrent non-small cell lung cancer, advanced and/or metastatic renal cell cancer, epithelial ovarian, fallopian tube, or primary peritoneal cancer, and persistent, recurrent, or metastatic carcinoma of the cervix Note: See SmPC for full details of the indication

	Bimatoprost + timolol (Bimiduo)
0.3mg/5mg in 1mL eye drops in 3mL and 9mL multi-dose bottles
	Reduction of intraocular pressure in adults with open-angle glaucoma or ocular hypertension who are insufficiently responsive to topical beta-blockers or prostaglandin analogues [new formulation]

	Blinatumomab (Blincyto)
38.5micrograms vial
	Treatment of adults with Philadelphia chromosome negative CD19-positive B-cell precursor acute lymphoblastic leukaemia in the consolidation phase [new indication]

	Cabotegravir (Vocabria)
30mg tablet
	Use in combination with rilpivirine tablets, for the short-term treatment of Human Immunodeficiency Virus type 1 (HIV-1) infection in adults and adolescents (aged ≥12 years and weighing ≥35kg), who are virologically suppressed (HIV-1 RNA <50 copies/mL) on a stable antiretroviral regimen without present or past evidence of viral resistance to, and no prior virological failure with agents of the non-nucleoside reverse transcriptase inhibitor and integrase inhibitor class for oral lead-in to assess tolerability of Vocabria and rilpivirine prior to administration of long acting cabotegravir injection plus long acting rilpivirine injection, and oral therapy for adults and adolescents who will miss planned dosing with cabotegravir injection plus rilpivirine injection 
[licence change from use only in adults]

	Cabotegravir (Vocabria)
400mg in 2mL vial
	Use in combination with rilpivirine injection, for the treatment of Human Immunodeficiency Virus type 1 (HIV-1) infection in adults and adolescents (aged ≥12 years and weighing ≥35kg), who are virologically suppressed (HIV-1 RNA <50 copies/mL) on a stable antiretroviral regimen without present or past evidence of viral resistance to, and no prior virological failure with agents of the non-nucleoside reverse transcriptase inhibitor and integrase inhibitor class [licence change from use only in adults]

	Ciclosporin (Cequa) 
0.9mg in 1mL eye drops in single dose container
	Treatment of moderate-to-severe dry eye disease (keratoconjunctivitis sicca) in adults who have not responded adequately to artificial tears

	Ciltacabtagene autoleucel (Carvykti) 
3.2x106 to 1x108 CAR-positive viable T cells in 30mL or 70mL bag
	Treatment of adults with relapsed and refractory multiple myeloma, who have received at least one prior therapy, including an immunomodulatory agent and a proteasome inhibitor, have demonstrated disease progression on the last therapy, and are refractory to lenalidomide
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	This newsletter is produced by SPS Horizon Scanning and highlights recent new product launches and medicines regulatory changes. More detailed information on medicines estimated to become available for use in the next 2 financial years and on marketed medicines expected to have major new indications approved is in Prescribing Outlook.




	If you do not wish to continue receiving NDO Newsletter log in and update your profile at www.ukmi.nhs.uk/ndo

	In September 2011 | 229 monographs updated | 14 evidence-based evaluations added | 2,200 registered NDO users



	This is a NHS document not to be used for commercial purposes

	New Medicines News is one of several horizon scanning resources produced by the Specialist Pharmacy Service to support managed introduction of new medicines into the NHS, to help organisations develop medicines management policies and to inform prescribing decisions when a product has been launched. 
For more information or if you have a question about this newsletter, contact nwmedinfo@nhs.net.






	New product information	

	

	Launched in the UK (or licence change for existing products) (continued)

	Dantrolene (Agilus)
120mg vial
	Use in combination with adequate support measures for the treatment of malignant hyperthermia in adults and children (of all ages) [new formulation]

	Dostarlimab (Jemperli)
500mg in 10mL vial
	Use in combination with platinum-containing chemotherapy for the treatment of adults with primary advanced or recurrent endometrial cancer and who are candidates for systemic therapy [licence change from use only in adults with mismatch repair deficient/microsatellite instability‑high cancer]

	Dupilumab (Dupixent)
200mg in 1.14mL and 300mg in 2mL prefilled syringes
	Treatment of eosinophilic esophagitis in adults, adolescents and children aged ≥1 year weighing ≥15kg who are inadequately controlled by, are intolerant to, or who are not candidates for conventional medicinal therapy
[licence change from use only in adults, adolescents and children aged ≥12 years weighing ≥40kg]

	Eliglustat (Cerdelga)
84mg capsule
	For paediatric patients with Gaucher disease type 1 aged ≥6 years with a minimum body weight of 25kg, who are stable on enzyme replacement therapy, and who are CYP2D6 poor metabolisers, intermediate metabolisers or extensive metabolisers [new indication]

	Isavuconazole (Cresemba)
200mg vial
	Use in patients aged ≥1 year for the treatment of invasive aspergillosis and mucormycosis in patients for whom amphotericin B is inappropriate 
[licence change from use only in adults]

	Liraglutide biosimilar (Biolide)
18mg in 3mL prefilled pen
	Use as an adjunct to a reduced-calorie diet and increased physical activity for weight management in adults with an initial body mass index (BMI) of ≥30kg/m² (obesity), or ≥27kg/m² to <30kg/m² (overweight) in the presence of at least one weight-related comorbidity such as dysglycaemia (pre-diabetes or type 2 diabetes mellitus), hypertension, dyslipidaemia or obstructive sleep apnoea. And use as an adjunct to a healthy nutrition and increased physical activity for weight management in adolescent patients aged ≥12 years with obesity (BMI corresponding to ≥30kg/m2 for adults by international cut-off points) and body weight >60kg.

	Liraglutide biosimilar 
(Liraglutide Biocon)
18mg in 3mL prefilled pen
	Treatment of adults, adolescents and children aged ≥10 years with insufficiently controlled type 2 diabetes mellitus as an adjunct to diet and exercise as monotherapy when metformin is considered inappropriate due to intolerance or contraindications, and in addition to other medicinal products for the treatment of diabetes

	Liraglutide biosimilar (Zegluxen)
18mg in 3mL prefilled pen
	Treatment of adults, adolescents and children aged ≥10 years with insufficiently controlled type 2 diabetes mellitus as an adjunct to diet and exercise as monotherapy when metformin is considered inappropriate due to intolerance or contraindications and in addition to other medicinal products for the treatment of diabetes

	Pneumococcal polysaccharide conjugate vaccine (Prevenar 20)
Single-dose prefilled syringe
	Active immunisation for the prevention of pneumococcal disease caused by Streptococcus pneumoniae in individuals aged ≥6 weeks 
[licence change from use only in adults]

	Respiratory syncytial virus vaccine (Arexvy)
Single-dose vial
	Active immunisation for the prevention of lower respiratory tract disease caused by respiratory syncytial virus in adults 50 through 59 years of age who are at increased risk for RSV disease [new indication]

	Rilpivirine (Rekambys)
600mg in 2mL and 900mg in 3mL vials
	Use in combination with cabotegravir injection, for the treatment of human immunodeficiency virus type 1 (HIV‑1) infection in adults and adolescents (aged ≥12 years and weighing ≥35 kg) who are virologically suppressed (HIV-1 RNA <50 copies/mL) on a stable antiretroviral regimen without present or past evidence of viral resistance to, and no prior virological failure with, agents of the non-nucleoside reverse transcriptase inhibitor and integrase inhibitor class 
[licence change from use only in adults]

	

	







	New product information	

	

	Launched in the UK (or licence change for existing products) (continued)

	Sarilumab (Kevzara)
150mg in 1.14mL prefilled pen and 200mg in 1.14mL prefilled pen and prefilled syringe
	Treatment of polymyalgia rheumatica in adults who have had an inadequate response to corticosteroids or who experience a relapse during corticosteroid taper [new indication]

	Talazoparib (Talzenna)
0.1mg, 0.25mg and 1mg capsules
	Use in combination with enzalutamide for the treatment of adults with metastatic castration-resistant prostate cancer in whom chemotherapy is not clinically indicated [new indication]

	Trastuzumab biosimilar (Ogivri)
150mg and 420mg vials
	Treatment of adult patients with HER2-positive metastatic breast cancer, HER2-positive early breast cancer and HER2-positive metastatic adenocarcinoma of the stomach or gastroesophageal junction Note: See SmPC for full details of the indication

	Ustekinumab biosimilar (Pyzchiva) 45mg in 0.5mL and 90mg in 1mL prefilled syringes and 130mg in 26mL vial
	Treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a biologic or have medical contraindications to such therapies [new indication]

	Ustekinumab biosimilar (Steqeyma)
45mg in 0.5mL and 90mg in 1mL prefilled syringes
	Treatment of moderate to severe plaque psoriasis in adults who failed to respond to, or who have a contraindication to, or are intolerant to other systemic therapies including ciclosporin, methotrexate (MTX) or PUVA (psoralen and ultraviolet A), treatment of moderate to severe plaque psoriasis in children and adolescent patients aged ≥6 years, who are inadequately controlled by, or are intolerant to, other systemic therapies or phototherapies, use alone or in combination with MTX for the treatment of active psoriatic arthritis in adults when the response to previous non-biological disease-modifying anti-rheumatic drug therapy has been inadequate, treatment of adults with moderately to severely active Crohn´s disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a TNFα antagonist or have medical contraindications to such therapies, and treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a biologic or have medical contraindications to such therapies

	Ustekinumab biosimilar (Steqeyma)
130mg in 26mL vial
	Treatment of adults with moderately to severely active Crohn´s disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a TNFα antagonist or have medical contraindications to such therapies, and treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a biologic or have medical contraindications to such therapies

	Vadadustat (Vafseo)
150mg and 300mg tablets
	Treatment of symptomatic anaemia associated with chronic kidney disease in adults on chronic maintenance dialysis

	Vamorolone (Agamree) 
40mg in 1mL oral suspension
	Treatment of Duchenne muscular dystrophy in patients aged ≥4 years

	Venetoclax (Venclyxto)
100mg tablet
	Use in combination with obinutuzumab or ibrutinib for the treatment of adults with previously untreated chronic lymphocytic leukaemia [new indication]

	

	







	Regulatory changes in the UK or EU	

	

	Approved in the UK

	Aprocitentan (Jeraygo)
12.5mg and 25mg tablets
	Treatment of resistant hypertension in adults in combination with at least three antihypertensive medicinal products

	Bevacizumab biosimilar (Bevqolva)
100mg in 4mL vials and 400mg in 16mL vials
	Treatment of adults with metastatic carcinoma of the colon or rectum, metastatic breast cancer, unresectable advanced, metastatic or recurrent non-small cell lung cancer, advanced and/or metastatic renal cell cancer, epithelial ovarian, fallopian tube, or primary peritoneal cancer, and persistent, recurrent, or metastatic carcinoma of the cervix Note: See SmPC for full details of the indication

	Burosumab (Crysvita)
10mg in 0.33mL, 20mg in 0.67mL and 30mg in 1mL prefilled syringes
	Treatment of X-linked hypophosphataemia, in children and adolescents aged 1 to 17 years with radiographic evidence of bone disease, and in adults 
[new prefilled syringe formulations]

	Eliglustat (Cerdelga)
21mg capsule
	Long-term treatment of adults with Gaucher disease type 1 (GD1), who are CYP2D6 poor metabolisers (PMs), intermediate metabolisers (IMs) or extensive metabolisers (EMs), and for paediatric patients with GD1 aged ≥6 years with a minimum body weight of 15kg, who are stable on enzyme replacement therapy, and who are CYP2D6 PMs, IMs or Ems [new lower strength capsule formulation]

	Fosfomycin (Fomicyt)
2g, 4g and 8g bottles
	Use in all age groups for the treatment of the following infections when it is considered inappropriate to use antibacterial agents that are commonly recommended for their initial treatment: complicated urinary tract infections, infective endocarditis, bone and joint infections, hospital-acquired pneumonia, including ventilator-associated pneumonia, complicated skin and soft tissue infection, bacterial meningitis, complicated intra-abdominal infections, and bacteraemia that occurs in association with, or is suspected to be associated with, any of the infections listed above

	Garadacimab (Andembry)
200mg in 1.2mL prefilled pen and 200mg in 1.2mL prefilled syringe
	Routine prevention of recurrent attacks of hereditary angioedema in adults and adolescents aged ≥12 years

	Isavuconazole (Cresemba)
40mg capsule
	Use in adults and in paediatric patients aged ≥6 years for the treatment of invasive aspergillosis and mucormycosis in patients for whom amphotericin B is inappropriate [new 40mg capsule formulation intended to be used for paediatric patients]

	Seladelpar (Livdelzi) 
10mg capsule
	Treatment of primary biliary cholangitis, including pruritus, in adults in combination with ursodeoxycholic acid (UDCA) who have an inadequate response to UDCA alone, or as monotherapy in those unable to tolerate UDCA

	Semaglutide (Rybelsus)
1.5mg, 4mg and 9mg tablets
	Treatment of adults with insufficiently controlled type 2 diabetes mellitus to improve glycaemic control as an adjunct to diet and exercise as monotherapy when metformin is considered inappropriate due to intolerance or contraindications, and in combination with other medicinal products for the treatment of diabetes [new formulations]

	Sodium phenylbutyrate (Pheburane)
350mg in 1mL oral solution
	Adjunctive therapy in the chronic management of urea cycle disorders, involving deficiencies of carbamylphosphate synthetase, ornithine transcarbamylase or argininosuccinate synthetase. It is indicated in all patients with neonatal-onset disease (complete enzyme deficiencies, presenting within the first 28 days of life). It is also indicated in patients with late-onset disease (partial enzyme deficiencies, presenting after the first month of life) who have a history of hyperammonaemic encephalopathy. [new oral solution formulation]

	Sotorasib (Lumykras)
240mg tablet
	Use as monotherapy for the treatment of adults with KRAS G12C-mutated locally advanced or metastatic non-small cell lung cancer who have progressed on, or are intolerant to, platinum-based chemotherapy and/or anti PD-1/PD-L1 immunotherapy [new higher strength formulation]

	

	
	






	Regulatory changes in the UK or EU	

	

	Approved in the UK (continued)

	Tildrakizumab (Ilumetri)
100mg in 1mL and 200mg in 2mL prefilled pens
	Treatment of adults with moderate to severe plaque psoriasis who are candidates for systemic therapy [new prefilled pens formulations]

	Tislelizumab (Tevimbra)
100mg in 10mL vial
	Use as monotherapy for the treatment of adults with locally advanced or metastatic non-small cell lung cancer (NSCLC) after prior platinum-based therapy. Patients with EGFR mutant or ALK positive NSCLC should also have received targeted therapies before receiving tislelizumab. [new indication]

	Tislelizumab (Tevimbra)
100mg in 10mL vial

	Use in combination with pemetrexed and platinum-containing chemotherapy for the first-line treatment of adults with non-squamous non-small cell lung cancer (NSCLC) whose tumours have PD-L1 expression on ≥50% of tumour cells with no EGFR or ALK positive mutations and who have locally advanced NSCLC and are not candidates for surgical resection or platinum-based chemoradiation, or metastatic NSCLC [new indication]

	Tislelizumab (Tevimbra)
100mg in 10mL vial

	Use in combination with carboplatin and either paclitaxel or nab-paclitaxel for the first-line treatment of adults with squamous non-small cell lung cancer (NSCLC) who have locally advanced NSCLC and are not candidates for surgical resection or platinum-based chemoradiation, or metastatic NSCLC [new indication]

	Ustekinumab biosimilar (Otulfi)
45mg in 0.5mL and 90mg in 1mL prefilled syringes
	Treatment of moderate to severe plaque psoriasis in adults who failed to respond to, or who have a contraindication to, or are intolerant to other systemic therapies including ciclosporin, methotrexate (MTX) or PUVA (psoralen and ultraviolet A), treatment of moderate to severe plaque psoriasis in children and adolescent patients aged ≥6 years, who are inadequately controlled by, or are intolerant to, other systemic therapies or phototherapies, use alone or in combination with MTX for the treatment of active psoriatic arthritis in adults when the response to previous non-biological disease-modifying anti-rheumatic drug therapy has been inadequate, treatment of adults with moderately to severely active Crohn’s disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a TNFα antagonist or have medical contraindications to such therapies, and treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a biologic or have medical contraindications to such therapies

	Ustekinumab biosimilar (Otulfi)
130mg in 26mL vial
	Treatment of adults with moderately to severely active Crohn’s disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a TNFα antagonist or have medical contraindications to such therapies, and treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a biologic or have medical contraindications to such therapies

	

	
	

	Recommended for approval in the UK or EU

	Aflibercept biosimilar (Pavblu)
	Use in adults for the treatment of neovascular (wet) age-related macular degeneration, visual impairment due to macular oedema secondary to retinal vein occlusion (branch RVO or central RVO), visual impairment due to diabetic macular oedema and visual impairment due to myopic choroidal neovascularization [EU]

	Aflibercept biosimilar (Skojoy)
	Use in adults for the treatment of neovascular (wet) age-related macular degeneration, visual impairment due to macular oedema secondary to retinal vein occlusion (branch RVO or central RVO) and visual impairment due to myopic choroidal neovascularization [EU]

	Brexpiprazole (Rxulti)
	Treatment of schizophrenia in adults and adolescents aged ≥13 years [EU] 
[licence change from use only in adults]

	Casirivimab + imdevimab (Ronapreve)
	Treatment of COVID-19 in adults, adolescents, and children aged ≥2 years weighing ≥10 kg who do not require supplemental oxygen and who are at increased risk of progressing to severe COVID-19 [EU] [licence change from use only in patients aged ≥12 years weighing ≥40kg]

	
	

	
	






	Regulatory changes in the UK or EU	

	
	

	Recommended for approval in the UK or EU (continued)

	Chikungaunya vaccine (Vimkunya)
	Active immunisation for the prevention of disease caused by chikungunya virus in individuals aged ≥12 years [EU]

	Datopotamab deruxtecan (Datroway)
	Use as monotherapy for the treatment of adults with unresectable or metastatic hormone receptor-positive, HER2-negative breast cancer who have received endocrine therapy and at least one line of chemotherapy in the advanced setting [EU]

	Durvalumab (Imfinzi)
	Use as monotherapy for the treatment of adults with limited-stage small cell lung cancer whose disease has not progressed following platinum-based chemoradiation therapy [EU] [new indication]

	Ipilimumab (Yervoy)
	Use in combination with nivolumab for first‑line treatment of adults with unresectable or advanced hepatocellular carcinoma [EU] [new indication]

	Lisocabtagene maraleucel (Breyanzi)
	Treatment of adults with relapsed or refractory follicular lymphoma after two or more lines of systemic therapy [EU] [new indication]

	Melatonin (Slenyto)
	Treatment of insomnia in children and adolescents aged 6-17 years with attention-deficit hyperactivity disorder where sleep hygiene measures have been insufficient [EU] [new indication]

	Nivolumab (Opdivo)
	Use in combination with ipilimumab for first‑line treatment of adults with unresectable or advanced hepatocellular carcinoma [EU] [new indication]

	Pegfilgrastim biosimilar (Dyrupeg)
	Reduction in the duration of neutropenia and the incidence of febrile neutropenia in adults treated with cytotoxic chemotherapy for malignancy (with the exception of chronic myeloid leukaemia and myelodysplastic syndromes) [EU]

	Pneumococcal polysaccharide conjugate vaccine (Capvaxive)
	Active immunisation for the prevention of invasive disease and pneumonia caused by Streptococcus pneumoniae in individuals aged ≥18 years [EU]

	Tedizolid (Sivextro)
	Treatment of acute bacterial skin and skin structure infections from birth [EU] 
[licence change for infusion formulation from use only in patients aged ≥12 years]

	Tedizolid (Sivextro)
	Treatment of acute bacterial skin and skin structure infections in adults, adolescents and children weighing ≥35kg [EU] 
[licence change for tablet formulation from use only in patients aged ≥12 years]

	Tisotumab vedotin (Tivdak)
	Use as monotherapy for the treatment of adults with recurrent or metastatic cervical cancer with disease progression on or after systemic therapy [EU]

	
	

	
	

	Filed for approval in the UK or EU

	Acalabrutinib (Calquence)
	Use as monotherapy for the treatment of adults with mantle cell lymphoma who have received at least one prior therapy [EU] [new indication]

	Acalabrutinib (Calquence)
	Use in combination with bendamustine and rituximab as treatment of adults with previously untreated mantle cell lymphoma [EU] [new indication]

	Acalabrutinib (Calquence)
	Use in combination with venetoclax with or without obinutuzumab for the treatment of adults with previously untreated chronic lymphocytic leukaemia [EU] [new indication]

	Aficamten 
	Treatment of obstructive hypertrophic cardiomyopathy [EU]

	Autologous lentiviral WAS stem cell therapy 
	Treatment of adults and children with Wiskott-Aldrich syndrome [EU]

	BT524
	Intraoperative haemorrhage in adults having major surgery [EU]

	Cabozantinib (Cabometyx)
	Treatment of adults with progressive extra-pancreatic and pancreatic neuroendocrine tumours after prior systemic therapy [EU] [new indication]

	
	

	
	







	Regulatory changes in the UK or EU	

	
	

	Filed for approval in the UK or EU (continued)

	Depemokimab 
	Add-on treatment in adults with inadequately controlled chronic rhinosinusitis with nasal polyps [EU]

	Donidalorsen 
	Routine prevention of recurrent attacks of hereditary angioedema in adults and children aged ≥12 years [EU]

	Durvalumab (Imfinzi)
	Treatment of adults with limited-stage small cell lung cancer whose disease has not progressed following platinum-based chemoradiation therapy, in combination with tremelimumab [EU] [new indication]

	Eflornithine (Iwilfin)
	Maintenance treatment of high-risk neuroblastoma in adults and children [EU] 
[new formulation with new indication]

	Imlunestrant 
	Treatment of adults with oestrogen receptor-positive breast cancer [EU]

	Iloperidone (Fanaptum)
	Treatment of schizophrenia, and acute treatment of manic or mixed episodes associated with bipolar I disorder in adults [EU]

	Nadofaragene firadenovec 
(Adstiladrin)
	Treatment of adults with high-grade, Bacillus Calmette-Guérin- unresponsive non-muscle invasive bladder cancer [EU]

	Nogapendekin alfa inbakicept 
(Anktiva)
	Use in combination with Bacillus Calmette-Guérin (BCG) for the treatment of patients with BCG-unresponsive non-muscle invasive bladder cancer with carcinoma in situ, with or without papillary tumours [EU]

	Nusinersen (Spinraza)
	Treatment of 5q spinal muscular atrophy [EU] [higher dose regimen]

	Tislelizumab (Tevimbra)
	First-line treatment of adults with extensive-stage small cell lung cancer in combination with etoposide and platinum chemotherapy [EU] [new indication]

	Trastuzumab biosimilar – BP02
	Treatment of HER-2 positive breast cancer and gastric cancer in adults [EU]

	Tremelimumab (Imjudo)
	Treatment of adults with limited-stage small cell lung cancer whose disease has not progressed following platinum-based chemoradiation therapy, in combination with durvalumab [EU] [new indication]

	Trofinetide (Daybue)
	Treatment of Rett syndrome in adults and children aged ≥2 years [EU]

	Zanubrutinib (Brukinsa)
	Waldenstrom’s macroglobulinemia 	and other Brukinsa indications in adults [EU] 
[new tablet formulation]

	
	

	
	

	Other UK/EU developments

	Alemtuzumab (Lemtrada)
	Relapsing-remitting multiple sclerosis in children aged 10 to 17 years – development discontinued (company decision)

	AMT 101
	Chronic pouchitis in adults – development discontinued (company decision)

	AMT 101
	Moderate to severe ulcerative colitis in adults naive to prior biological therapy – development discontinued (company decision)

	Avasopasem manganese
	Radiation-induced oral mucositis in adults – development discontinued 
(company decision)

	Cabozantinib (Cabometyx)
	Advanced, intermediate- or poor-risk renal cell carcinoma in adults, first-line with nivolumab and ipilimumab – development discontinued (company decision)

	Crisantaspase biobetter
	Acute lymphoblastic leukaemia 	in adults experiencing hypersensitivity to E. coli-derived asparaginase – development discontinued (company decision)

	Datopotamab deruxtecan 
(Datroway)
	Treatment of adults with locally advanced or metastatic non-squamous non-small cell lung cancer who require systemic therapy following prior treatment – EU filing withdrawn, and UK and EU development discontinued (company decision)

	
	

	
	









	Regulatory changes in the UK or EU	

	
	

	Other UK/EU developments (continued)

	Deucravacitinib (Sotyktu)
	Moderate to severe ulcerative colitis in adults – development discontinued 
(lack of efficacy)

	Durvalumab (Imfinzi)
	S	tage IB, II or IIIA non-small cell lung cancer in adults, adjuvant monotherapy following complete tumour resection – development discontinued (lack of efficacy)

	Entrectinib (Rozlytrek)
	Advanced, ROS-1 fusion-positive solid tumours, in children from birth to 17 years of age – EU filing withdrawn and UK development discontinued (company decision)

	Ganaxolone 
	Acute treatment of refractory status epilepticus in adults and children aged ≥12 years, intravenous formulation – development discontinued (lack of efficacy)

	Glenzocimab 
	Acute ischaemic stroke in adults with thrombolysis +/- mechanical thrombectomy – development discontinued (company decision)

	Govorestat 
	Classic galactosaemia in adults and children aged 2 to 17 years – EU filing withdrawn

	Human normal immunoglobulin 
(Hizentra)
	Dermatomyositis in adults – development discontinued (lack of efficacy)

	Insulin buccal (Oral-lyn)
	Type 1 and 2 diabetes mellitus – development discontinued (company decision)

	Isotretinoin 
	Moderate-to-severe congenital ichthyosis, RXLI or ARCI subtypes, in adults and children aged ≥6 years – development discontinued (lack of efficacy)

	Ixazomib (Ninlaro)
	Newly diagnosed multiple myeloma in transplant-eligible adults, maintenance monotherapy after stem cell transplant – UK development discontinued 
(company decision)

	Ixazomib (Ninlaro)
	Newly diagnosed multiple myeloma in transplant-ineligible adults, maintenance monotherapy – UK development discontinued (company decision)

	Lebrikizumab (Ebglyss)
	Idiopathic pulmonary fibrosis in adults – development discontinued (lack of efficacy)

	Macimorelin 
(Macimorelin 60 mg granules for oral suspension in sachet)
	Diagnosis of growth hormone deficiency in children – development discontinued 
(lack of efficacy)

	Nivolumab (Opdivo)
	Advanced ovarian cancer in adults, first-line maintenance treatment with rucaparib – development discontinued (lack of efficacy)

	Nivolumab (Opdivo)
	Unresectable advanced urothelial cancer in adults ineligible for cisplatin, first-line with ipilimumab – development discontinued lack of efficacy)

	Olaparib (Lynparza)
	Newly diagnosed, advanced, BRCA-negative ovarian cancer in adults, first-line maintenance monotherapy – UK development discontinued (company decision)

	Omburtamab I-131 (Omblastys)
	Relapsed neuroblastoma with metastases in children – development discontinued (company decision)

	Pembrolizumab (Keytruda)
	Metastatic non-squamous non-small cell lung cancer in adults, first-line maintenance therapy with olaparib – development discontinued (lack of efficacy)

	Ravulizumab (Ultomiris)
	Dermatomyositis in adults – development discontinued (company decision)

	Rucaparib (Rubraca)
	Advanced ovarian cancer in adults, first-line maintenance treatment with nivolumab – development discontinued (lack of efficacy)

	Sacituzumab govitecan (Trodelvy)
	Unresectable advanced urothelial cancer in adults, second-line monotherapy – development discontinued (lack of efficacy)

	Selpercatinib (Retsevmo)
		Advanced relapsed or refractory, RET fusion-positive solid tumours in children aged 2-17 years, last-line – UK development discontinued (company decision)

	
	

	
	









	Regulatory changes in the UK or EU	

	
	

	Other UK/EU developments (continued)

	Soticlestat 
	Dravet syndrome in young adults, adolescents and children aged ≥2 years – development discontinued (lack of efficacy)

	Tildacerfont 
	Classic congenital adrenal hyperplasia in adults – development discontinued 
(lack of efficacy)

	Ustekinumab biosimilar (Neulara)
	Moderate to severe chronic plaque psoriasis in adults and other Stelara indications – development discontinued (company decision)

	Vedolizumab (Entyvio)
	Prevention of acute intestinal graft versus host disease in patients aged ≥12 years undergoing allogenic haematopoietic stem cell transplantation as treatment for a haematologic malignancy or myeloproliferative disorder – development discontinued (company decision)

	Venetoclax (Venclyxto)
	Relapsed or refractory mantle cell lymphoma in adults, second-line or greater with ibrutinib – development discontinued (company decision)
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